Is Your Product Registered?
Contact your Dealer to verify.

Warranties are based on Registrations and reduced to 1 year without
Registration.




Manufacturing quality equipment since 1895.

ILLUSTRATED PARTS LIST

Models MC260, MC261 & MC321 and Multi-Cutter
Attachments MC260C, MC260E, MC260D, MC-BL,
MC-E, MC-HT, MC-S, MC-PS/L, MC-T

'MC260, MC261 sl
| amca2t

MC-BL

MC260D & MC-HT

MC-T
MC-PS & MC-P

5/4/95 P/N 840530



Models MC260/261 & MC321 Upper Driveshaft
Assembly




P/ 840530 5/4/95

Models MC260/261 & MC321 Upper Driveshaft Assembly

Ref. No. | Part No. Description Q'ty Remarks
1 219469 | Clutch Case Assembly 1 |Includes 2~8 (s}
2 218880 |+Driveshaft Tube Adapter 1
3 214162 | «Buffer 1
4 214163 |sWasher 1
5 218879 {eBearing Case 1
6 092033 |~Screw 4 |M5x15
7 261743 |eBearing 2 | #6000Z2Z
8 054676 1+Snap Ring 1 H26
9 261246 |Cap Screw 1 M5 x 25
10 261250 |Cap Screw 4 (M5x20
11 219083 | Clutch Drum 1
12 215601 | Loop Handle Assembly 1 |Includes 13~16 (**)
13 214982 |l oop Handle 1
14 213171 |*Packing 1
15 215608 |-*Cap Screw 4 |M5x30x16
16 089846 |esNut 4 |M5
17 054691 | Hanging Bracket Assembly 1 Includes 18
18 089738 | Bolt 1 [M5x15
19 2198086 | Throttle Trigger 1

20 214083 | Quter Guide 1

21 215532 | Shaft Grip 1

22 213445 | Stap Switch Lead Wire 1

23 213444 | Throttle Cable 1 1340L

24 213548 | Plastic Tube 1

25 219085 | Driveshaft Tube 1

26 215276 | Lower Adapter 1

27 219084 | Driveshaft 1

28 211464 | Upper Adapter 1

29 219434 | Shait Coupler Assembly 1 |Includes 30~38 (*)
30 219088 | *Clamping Knob Assembly 1

31 550131 |*Washer 1 |[M8

32 089976 |"Bolt 1 [M8x45

33 219480 | *Shaft Coupler and Plunger 1 Includes 34, 35
34 217171 | *Plunger Assembly 1

35 219491 | *Shaft Coupler 1

36 215351  |*Cap Screw 1 |[M5x25
37 219087 |*Cap Screw 1 |M5x10

38 089846 | *Nut 1 M5

39 219092 |Label 1

Page 2




Models MC260/261 & MC321 Engine and Rewind Starter

2 -




Models MC260/261 & MC321

Engine and Rewind Starter

Ref| Part Description Qty| Remarks and Ref| Part Description Q’ty| Remarks and
No.! Nao. Model No.| No. Model
1 | 2614833 Top Cover Assembly 1 | Includes 2~5 43 [ 261078 | Spacer 2

2 1261018( Kneob 1 44 | 261772 | Coll Ground Wire 2

3 |261484| Top Cover 1 45 | 261202 | Grommet 1

4 [261020; Spacer 1 45 | 261200 | Spark Plug 1 |NGK BPMBY
5 1261734| Snap Ring 1 [#5 47 | 261250 | Cap Screw 4 |[MEx20

6 | 261472| Cylinder 1 [ MC260/261 48 | 262394 | Muffler Cover 1 | MC260/261

6 | 261360]| Cylinder 1 MC321 48 | 262401 [ Mutfler Caver 1 MC321

7 | 261250 Cap Screw 8 [Mhx20 49 | 261246 | Cap Screw 4 [M5x25

8 |262200] Gasket 1 1 MC260/261 50 | 261368 | Deflector 1

8 | 262201 Gasket 1 MC321 £1 | 261986 | Deflector Plate 1

9 | 261496/ Piston Ring 2 | MC260/261 52 | 262393 [ Muffler Body 1 | MC260/261

9 | 261390( Piston Ring 2 | MC321 52 | 262400 | Muffler Body 1 |MC321

10 | 261494 | Piston 1 [ MC260/261 53 | 262395 | Spark Arrester 1

10 | 261388( Piston 1 54 | 089596 | Screw 1 |M3x10

11 | 261497 Piston Pin 1 MC2680/261 55 | 261478 | Gasket 1 MC260/261
11 | 261555| Piston Pin 1 | MC321 55 | 261833 | Gasket 1 |MC321

12 | 261576 Piston Pin Clip 2 | MC260/261 56 | 261607 | Cap Screw 1 [M5x16

12 | 261393 | Piston Pin Clip 2 | MC321 57 | 261171 | Gasket 2

13 [ 261486( Crankcase 1| MC260/261 58 | 261476 | Air Duct 1 |MC260/261
13 | 261379( Crankcase 1 MC3a21 58 | 261364 | Air Duct 1 |MC321

14 [ 261612| Cap Screw 3 |M5x30 59 | 261938 | insulator 1

15 [ 261498( Crankshatt Assembly | 1 | MC260/261 60 | 262039 | Rewind Starter Assy| 1 | Includes 61-~68
15 | 261395| Crankshaft Assembly 1 MC321 B1 | 2682922 | Screw 1 [MBEx 12

16 | 261037 | Needle Bearing 1 [ MC260/261 62 | 261720 | Pulley 1

16 | 261392, Needle Bearing 1 MC321 63 | 261721 | Spring 1

17 | 2610761 Woodruff Key 1 64 | 262040 | Starter Case 1 _lIncludes 68
18 | 261491} Bearing 2 | MC280/261 B& | 261723 | Rope Assembly 1 |Includes 66, 67
18 | 261384 | Bearing ‘2 | MC321 66 | 261724 | Starter Rope 1

19 | 055185| Snap Ring 1 | MC260/281 67 | 261725 | Starter Grip 1

18 | 016732]| Snap Ring i MC321 68 | 081028 [ Nut 2 (M5

20 | 261492 Qil Seal 1| MC260/261 69 | 261257 | Cap Screw 4 |M4x16

20 | 261385] Qil Seal 1 MC321 70 | 262415 | Stand 1 | MC260/261
21 | 261386/ Qil Seal 1 MC260/261/MC321 70 | 262423  Stand 1 {MC321

22 : 264104 | Fan Cover 1 71 | 261607 | Cap Screw 2 tM5x186

23 [261786| Plug 1 72 | 260459 | Label 1

24 | 264587 Clutch Assembly 1 | Includes 25~30 73 | 263475 | Starter Paw! Assy 1 [Includes 74~76
25 1 264503 Clutch Shoes/Spring 1 | Includes 26, 27 74 | 263476 | Pawl Case 1

26 | 264504 | Clutch Shoe 2 75 | 261728 | Return Spring 1

27 | 263614/ Spring 1 76 | 263477 | Pawl 1

28 | 264505| Bolt 2 77 | 262100 | Label 1

29 | 261777 | Wave Washer 2 78 { 262129 | Starting Instruction 1

30 | 261189) Washer 2

31 [ 261417 Flywheel Nut 1 (M8

32 | 261357 Ignition Assembly 1| Includes 33~41

33 | 261356 Flywheel _ 1 NOTE: Check “Remarks and Model”
231281009, fanition Coll Assy —ncludes 35-41__{ column for model designations to
36 | 261744 | Spark Plug Wire Assyl 1 includes 37~39 ensur? the mOdeI matches th_e Part
37 | 261071 Spark Plug Wire 1 selection. Bold face type designates
38 | 261074 Plug Boot 1

e Totionel G SacL . parts that are for the MC321 only.

40 | 261072 | Cap 1

41 | 261073] Insulator 1

42 | 261256| Cap Screw 2 [(Mdx2s

Page 4




Models MC260/261 & MC321 Carburetor Assembly

[ Y]
>y

N

(o 4]
DY

—
N

oo

—
[0}

—_

~¢

' a:ia;
( :

0%

-

18
20 19
L2 |
Model MC260 Models MC261 and MC321

NOTE: Pump body (8) part number 263290 used NOTE: Purge body (16), primer bulb {18) and cover
on the MC261 and MC321 models can be used plate (19) changed after MC261 engine serial numbei
to replace plate (6), gasket (7) and pump body J305692 and MC321 engine serial number L30722.
(8). Complete carburetor, pari number 263487 is With the change, valve (17) is no longer available as
no longer available and has been replaced by spare part.

MC261 carburetor part number 264755.
Page 5



Models MC260/261 & MC321 Carburetor

Ref. | Part Description Model |Q'ty Remarks
No. No.
1 261755 | Carburetor Assembly MC260/261 1 |Includes 2~33
1 261757 | Carburetor Assemlby MC32 1 |Includes 2~33
2 261871 | O-Ring All 1
3 262121 | Main Jet All 1 #41
4 261637 | Gasket All 1
5 261638 | Diaphragm, Fuel Pump All 1
6 261639 | Plate MC260 1
7 261640 | Gasket MC260 1
8 261641 | Pump Body MC260 1
8 263290 | Pump Body MC281/321 1
g 261872 | Inlet Screen MC260 1
10 261642 [ Gasket All 1
11 261873 | Metering Diaphragm All 1
12 261643 | Diaphragm Body MC280 1
12 262496 | Diaphragm Body MC261/321 1
13 261644 [ Diaphragm Primer All 1
14 261650 | Retainer All 1
15 261649 | Spring All 1
16 261645 | Purge Body All* 1
16 264209 | Purge Body MC261** 1
16 264212 | Purge Body MC321** 1
17 261646 [ Valve All* 1
18 261874 [ Primer Bulb All* 1 .
19 261647 [ Cover Plate All* 1
19 264210 | Cover Plate MC261/321 1
20 261648 [ Screw MC260 4
20 263251 [ Screw MC261/321 4
21 261876 | E-Ring All 1
22 261651 | Throttle Valve Assembly All 1
23 261652 | Plug All 1
24 261658 | Swivel All 1
25 261875 | Screw All 1
26 261659 | Bracket All 1
27 261878 | Nut All 1
28 261877 | Adapter MC260/261 1
28 263994 [ Adapter MC3az1 1
29 261653 [ Injection Button All 1
30 261654 | Packing MC260/261 1
31 261655 | O-Ring All 1
32 261656 | Spring All 1
33 261657 | Packing All 1
34 261864 | Gasket All 1
35 261090 | Air Filter Plate All 1
36 261814 | Cap Screw All 2

*

** MC261 after engine serial number J305692 and MC321 after engine serial number

MC261 prior to engine serial number J305692 and MC321 prior to engine serial
number L30722.

L30722.

Page 6




Models MC260/261 & MC321 Air Filter, Fuel Tank and Accessories

Page 7



Models MC260/261 & 321 Air Filter, Fuel Tank and Accessories

Ref., Part Description Model | Q'ty Remarks
No.| No.

1 262447 | Air Filter Assembly 1 Includes 2~-6

2 261598 | Foam Element 1

3 261993 | Screen 1

4 | 261734 | Snap Ring 1

5 261913 | Air Filter Cover 1

6 261018 |Knob 1

7 261803 | Label 1

8 261962 | Fuel Tank Assembly MC260/261 1 includes 9~27
8 261964 | Fuei Tank Assembly MC321 1 Includes 9~27
9 261963 | Fuel Tank MC260/261 1

9 261965 | Fuel Tank MC321 1

10 | 261584 | Fuel Tank Cap Assembly 1 Includes 11, 12
11 261105 | Gasket 1

12 | 261578 | Fuel Tank Cap 1

13 | 261696 | Breather Assembly 1

14 | 261846 | Fuel Pipse Pick-up Assembly 1

15 | 261688 | Fuel Pipe Assembly 1 Includes 16~18
16 | 261115 | Grommet 1

17 | 261690 | Fuel Pipe 1

18 | 263038 | Return Pipe 1

19 | 261797 | Fuel Filter Assembly 1 Includes 20~24
20 | 261798 | Clip 1

21 | 261802 | Retainer 1

22 | 261801 | Packing 1

23 | 261800 | Filter 2

24 | 261799 | Body 1

25 | 261117 : Clip 1

26 | 261118 | Pad 2
27 | 261119 i Pad 1
28 | 261117 [ Ciip 1
29 | 216760 ! Tool Kit 1 includes 30~34
30 | 054753 | Tool Bag 1

31 | 210418 | Box Spanner 1 13mm X 19mm
32 | 062047 [Wrench 1 3mm

33 | 105489 | Wrench 1 4mm

34 | 088287 | Wrench 1 5mm

35 | 216083 | Instruction Manual MC260 1
35 | 218095 | Instruction Manual MC261/321 1

36 | 216007 | Warranty Registration Card 1

Page 8




Models MC260C and MC-S

MC260C




P/N 840530 5/4/95

Models MC260C and MC-S

Ref. No. | Part No. Description Model | Q'ty Remarks
1 216753 Driveshaft MC260C 1
2 220238 Driveshaft Tube Assembly MC260C 1 Includes 3-5
3 216132 Driveshaft Tube MC260C 1
4 215534 Label MC260C 1
5 215501 Label MC260C 1
8 215988 Attaching Shatt MC260C 1
7 215989 Bearing MC260C 2 #608DD
B 215990 Spacer MC280C 1
9 215993 Cap Screw MC260C 1 M5 x 10
10 261246 Cap Screw MC260C 1 M5 x 25
11 215987 Bearing Case MC260C 1
12 215999 Guard MC260C 1
13 216863 Cap Screw MC260C 1 M6 x 40
14 089885 Nut MC260C 1 MG
15 215991 Washer MC260C 1
16 015845 Spring Washer MC260C 1 M8
17 215992 Attaching Shaft Adapter MC260C 1
18 216001 Cap Screw MC260C 2 M5 x 16
19 216000 String Cutter MC260C 1
20 012501 Spring Washer MC260C 2 M5
21 089846 Nut MC260C 2 M5
22 216090 Driveshatft MC-3 1
23 216079 Stopper MC-5 1
24 220086 Driveshaft Tube Assembly MC-8 1 Includes 25-28
25 215501 Label MC-3S 1
26 215534 Label MC-§ 1
27 215535 Label MC-S 1
28 216088 Driveshaft Tube MC-8 1
29 215941 Safety Cover Assembly MC-S 1 includes 30-33
30 261246 Cap Screw MC-8 2 M5 x 25
31 215943 Bracket MC-S 1
32 213843 Safety Cover MC-5 1
33 212894 Threaded Bracket MC-8 1
34 215836 Gearcase Assembly MC-S 1 Includes 35~49
35 140270 Snap Ring MC-8 1 H24
36 140269 Snap Ring MC-S 1 59
37 140268 Bearing MC-S 1 #609Z
38 210560 Bearing MC-S8 1 #6509
39 215799 Pinion Gear MC-8 1
40 215837 Gearcase MC-§ 1
H 210554 Bearing MC-8 1 #608
42 210555 Gear MC-3 1
43 210556 Blade Shaft MC-5 1
44 019585 Bearing MC-§ 1 #6001
45 055185 Snap Ring MC-S 1 H28
46 215641 Qil Seal MC-8 1 D18286
47 215640 Boss Adapter MC-S 1
48 215546 Clamping Washer MC-8 1
49 215547 Stabilizer MC-§ 1
50 215610 Boit (Left-hand Threads) MC-8 ] M8 x 22
51 261246 Cap Screw MC-S 1 M5 x 25
52 089845 Grease Piug MC-8 1 M8 x 10
53 261762 | Alignment Cap Screw MC-S 1 [M5x14

Page 10




Models MC-BL and MC-E

MC-BL

//—"
& G4/ ,/@ 9
\ '/ /’/ 29 32 37:5/:5/ -~
e

Page 11



Models MC-BL and MC-E

Ref. No.|Part No. Description Model| Q'ty Remarks
i 215534 | Warning Label MC-BL 1
2 840093 Tube Assembiy MC-BL 1
3 840094 Driveshaft MC-BL 1
4 840107 | Screw MC-BL 1 |
5 840108 Washer MC-BL 1
6 840106 Screw MC-BL 3
7 840095 Blower Housing Clamp MC-BL 1
8 840096 Upper Fan Housing MC-BL 1
g 840092 Model Label MC-BL 1
10 840059 Arbor Adapter MC-BL 1
1 840100 Arbor Bushing Assembly MC-BL 1
12 840101 Arbor Shatft MC-BL 1
13 840098 Impeller MC-BL 1
14 840102 Pal Nut MC-BL 1
15 840097 | Lower Fan Housing MC-BL 1
16 840105 Screw MC-BL 5
17 840103 Scraper MC-BL 1
18 840104 Screw MC-BL 2
19 220224 Driveshaft Kit MC-E 1 Includes 20~25
20 220225 Driveshaft Tube Assembly MC-E 1 Includes 21-24
21 215501 Label MC-E 1
22 215534 Label MC-E 1
23 215535 Label MC-E 1
24 220231 Driveshaft Tube MC-E 1
25 216754 Driveshaft MC-E 1
26 220168 Gearcase Assembly MC-E 1 Includes 27~42
27 215610 Bolt MC-E 1 M8 x 22 Counterclockwise
28 215546 Clamping Washer MC-E 1
29 220148 Boss Adapter MC-E 1
30 055185 Snap Ring MC-E 1 H28
31 2129888 Bearing MC-E 1 #6001 2RK
32 216056 Blade Shaft MC-E 1
33 210555 Gear MC-E 1
34 210554 Bearing MC-E i #608
35 219077 Gearcase MC-E 1
36 216629 Pinion Gear MC-E 1
37 210560 Bearing MC-E 1 #609
| 38 217042 Bearing MC-E 1 #609RS
39 140269 Snap Ring MC-E 1 WR9
40 140270 Snap Ring MC-E 1 Hz24
41 089884 Bolt MC-E 1 MB x 10
42 261246 Cap Screw MC-E 1 M5 x 25
43 215893 Cap Screw MC-E 4 MEx 10
44 ' 081039 Nut MC-E 1 M8
45 015845 Spring Washer MC-E 1 M8
46 014065 Washer MC-E 1 M8
47 220158 Shield MC-E 1
48 220165 Collar MC-E 1 08.2 x 210 x 8L
48 220149 Plate MC-E 1
50 219088 Clamping Knob Assembly MC-E 1
51 086053 Tapping Screw MC-E 2 M4 x 8
52 550163 Washer MC-E 2 o4 x 212 x10.8
53 220162 Flap MC-E 1
54 220163 Labhel MC-E 1
55 220160 Wheel Assembly MC-E 1
56 840084 Cutting Blade MC-E 1

Page 12



Model MC260E

Page 13



Model MC260E

Ref Part Description Q'ty Remarks
No. No.

1 216909 | Driveshaft Assembly 1 Includes 2, 3

2 216140 | Driveshaft Tube 1

3 218754 | Driveshaft 1

4 215535 |Label 1

5 215534 |Label 1

6 215501 | Label 1

7 213915 | Label 1

8 216053 | Gearcase Assembly 1 Includes 9~28

9 215542 | Gearcase 1

10 089845 | Grease Piug 1 M8 x10

11 261246 | Clamping Cap Screw 1 M5 x 25

12 210554 | Bearing 1 #608

13 210555 | Gear 1

14 216056 | Blade Shatt 1

15 212999 | Bearing 1 #6001 2RK

16 055185 | Snap Ring 1 H28

17 216628 | Pinion Gear 1

18 210580 | Bearing 1 #609

19 217042 | Bearing 1 #609RS

20 140269 | Snap Ring 1 §9

21 140270 | Snap Ring 1 H24

22 217673 | Boss Adapter Assembly 1 Includes 23~26

23 217673 | Boss Adapter 1

24 217039 | Felt Ring 1 220 x 328 x t5

25 217675 | Washer 1 918.5 x 826 x t1

26 160787 | Snap Ring 1 518

27 215546 | Clamping Washer 1

28 215610 | Bolt (Left-hand Threads) 1 M8 x 22

29 261762 | Alignment Cap Screw 1 M5 x 14

30 216063 | Blade Guard Assembly 1 Includes 31-42

31 217523 [ Shield Assembly 1 includes 32~34

32 216064 | Shield 1

33 216066 | Clamp 1

34 216630 |Label 1

35 216069 | Wheel Assembly 1 Includes 36~40

36 015845 | Spring Washer 1 M8

37 081039 | Nut 1 M8

38 014065 | Washer 2 M8

39 080159 | Bolt 1 M8 x 55

40 218519 | Wheel 1 6 inch Diameter

41 261612 | Glamping Cap Screw 1 M5 x 30

42 217132 { Clamping Knob 1

43 840084 | Cutting Blade 1

44 216631 | Push Nut 2 M6

45 216059 | Stop Washer 1

Page 14




49

51

Models MC260D & MC-HT

Page 15



Models MC260D & MC-HT

Ref. | Part Description Q'ty Remarks
No. No.
1 217655 | Angle Drive Assembly 1 Includes 2~14
2 217656 | Gearcase 1
3 069553 [ Grease Nipple 1 A-MT6 x 1
4 261246 | Clamping Cap Screw 1 M5 x 25
5 210554 |[Bearing 1 #608
6 217650 [ Gear 1
7 210556 | Blade Shaft 1
8 217659 |Bearing 1 #6201 2RK
9 016732 | Snap Ring 1 H32
10 217660 [ Pinion Gear 1
11 210560 [ Bearing 1 #609
12 140268 | Bearing 1 #609Z2
13 140269 | Snap Ring 1 S9
14 140270 | Snap Ring 1 H24
15 261762 | Alignment Cap Screw 1 M5 x 14
16 217671 | Driveshaft 1
17 216079 | Stopper 1
18 217669 | Driveshaft Tube 1
19 215501 [ Label 1
20 217879 [ Label 1
21 217662 | Blade/Gearbox Assembly 1 Includes 22~46
22 997274 | Upper Case 1
23 997244 | Flange Nut 2 M5
24 991941 | U-Nut 4 M6
25 581912 j Guide Plate 1
26 991937 | Grease Nipple 1 M6
27 580767 | Bearing 1 #6001RS
28 580768 | Bearing 3 #6082
29 580769 | Pinion 1
30 580771 | Crank Gear 1
31 580772 | Crank 1
32 997282 | Rod Assembly 2
33 580770 | Screw 1 M5 x 10
34 991931 | Screw 2 M5 x 20
35 581913 | Upper Blade 1
36 991924 | Screw 2 M3x5
37 991919 ! Red Slide Plate 1
38 097286 | Felt 1
39 581914 | Lower Blade 1
40 997288 | Lower Case 1
41 580791 |Bolt 5 M5 x 16
42 580780 |Bolt 2 M5 x 20
43 991913 | Washer 4
44 991914 | Screw 3 M6 x 19
45 991912 | Screw 1 mé x 22
46 991973 | Reinforcing Plate 1
47 092555 | Bolt 1 M6 x 30
48 092552 | Bolt 2 M6 x 20
49 217663 [ Joint 1
50 217880 [Label 1
51 585329 | Blade Guard 1

Page 16




Models MC-PS10/11 & MC-PL10/11




Models MC-PS10/11 & MC-PL10/11

Ref| Part Description Q'ty| Remarks and Ref| Part Description | Q'ty] Remarks and
No.[ No. Model No.| No. Model
i | 220221| Extension Tube Assy | 1 |MC-PS 52 1 219962 | Washer 1 |e6.5x025x 11.6
2 1220174 Extension Tube 1 | MC-PS 53 | 219958 | Nut 1 (M6
3 | 220295| Label 1 | MC-PS 54 | 219939 | Tensioner 1
4 | 215501 Label 1 |MC-PS 55 | 219957 | Screw 1 |M5x50
5 |215532| Shaft Grip 1 56 | 012487 | Washer 1 |MS
6 | 220176| Extension Driveshaft 1 | MC-PS 57 | 081027 | Nut 1 [M5
7 | 216079| Stopper 1 58 | 219956 | Stud Boit 2 |Ms6
8 | 215276} Adapter 1 MC-PS 59 [ 219948 | Cover 1
g | 219434 Coupler Assembly 1 | MC-PS 60 | 219954 | Nylon Nut 2 |M6
10 | 219490| Coupler & Plunger 1 | MC-PS 61 | 219949 | Cap 1 |M20
11 | 219491 Coupler 1 MC-PS 62 | 011338 | O-Ring 1 P18
12 | 217171} Plunger Assembly 1 {MC-PS 63 | 219958 | Cover 1
13 | 215351| Cap Screw 1 | MC-PS 64 | 014759 | O-Ring 1 |P6
14 | 0B9846| Nut 1 MC-PS 65 | 219952 | Packing 1
15 | 219087| Cap Screw 1 |MC-PS 66 | 261250 | Cap Screw 1 [M5x20
16 | 219088| Clamping Knob Assy 1 | MC-PS 67 | 219951 | Tube 2 |edxebxb7L
17 | 550131 Washer 1 MC-PS 68 | 219953 | Clip 4
18 [ 089976 | Bolt 1 |MC-PS 69 | 219936 | Nipple 4
19 | 220220| Driveshaft Tube Assy| 1 | MC-PS 70 | 219960 | Spring 2
19 | 220222| Driveshaft Tube Assy | 1 | MC-PL 71 | 219986 | Adjuster 1 |M6
20 | 219933| Driveshaft Tube 1 |MC-PS 72 | 025300 | O-Ring 1 |S6
20 | 220179| Driveshaft Tube 1 MC-PL 73 | 220172 | Label 1 |Maruyama
21 | 220294 Label 1 74 | 840485 | 10 Inch Bar Kit 1 Includes 75~78
22 | 215534 | Label 1 75 | 840481 | 10 Inch Bar 1 [3/8 in.Sprkt. Nose
23 | 219937 | Label 1 76 | 840482 | Saw Chain 1 | 3/8in. Pitch
24 1215501 Label 1 77 | 840483 | Rim Sprockset 1 |[3/8in. Pitch
25 |216090| Driveshaft 1 | MC-PS 78 | 840484 | Scrench 1 ]
25 | 220182| Driveshaft 1 | MC-PL 79 | 840490 | 11 Inch Bar Kit 1 |Includes 80~84
26 | 219940( Pruner Head Assy 1 | Includes 27~72 80 | 840486 | 11 Inch Bar 1 |.325 Sprkt Nose
27 | 219934| Gearcase Assy 1 | Inciudes 28~40 81 | 840488 | Saw Chain 1 1.325 pitch
28 | 219935| Gearcase 1 82 | 840489 | Rim Sprocket 1 |.325 pitch
29 | 069553| Grease Nipple 1 83 | 840487 | Spacer 1 | Required
30 | 261246| Cap Screw 1 |M5x25 84 | 840484 | Scrench 1
31 | 210554/ Bearing 1 | #608
32 | 217650 Gear 1
33 | 210556 Blade Shalt 1
34 1 217659 | Bearing 1 | #6201 2Rk
35 |016732| Snap Ring 1 |Hs2 NOTE: Check “Remarks and Model”
36 | 217660 Pinion Gear ! column for model designations to
e 1_{#e09 ensure the model matches the part
earing 1 | #6092 . .
39 | 140269 Snap Aing T TWRO selection. Bold face type designates
40 | 140270| Snap Ring 1_|H24 parts that are for the MC-PL only.
41 | 215993| Cap Screw 1 M5 x 10
42 1219950 Mount Base 1
43 1219955| Seal Case 1
44 1219113| Cap Screw 3 |M6x20
45 [ 219941 Rotor 1
46 |215641| Oil Seal 2 1 D18286
47 | 214101| Bearing 1 [ #6002 2BK
48 | 016732| Snap Ring 1 | H32
49 | 219938 | Packing 1
50 | 219944 Spline Boss 1
51 1219961 | Cap Screw 3 |M4x186

Page 18



Model MC-T

Page 19



Model MC-T

Ref. No.| Part No. Description Q'ty Remarks
1 218956 Cultivator ‘ 1 Includes 2~-35
2 587272 Wheel Gear 1
3 587284 Gasket 1
4 587286 Qil Pan 1
5 587280 Screw 4 M5 x 10
6 587281 Piug 1
7 587280 Snap Ring 3 Hz8
8 587279 Bearing 1 #6001Z2
9 587271 Worm Shaft 1
10 587277 Thrust Bearing 1 #1226 Inciuding 11
11 587278 Thrust Washer 1
12 587276 Washer 1
13 587275 Bearing 1 #690127
14 587270 Gearcase 1
15 587273 Driveshaft 1
16 587274 Woodruff Key 1
17 587287 Grease Nipple 1 M6
18 587291 Cap Screw 1 M5 x10
19 587292 Cap Screw 1 M6 x 30
20 587289 Spacer 3

21 587297 Bolt 6 M5 x 14
22 587296 Hotary Cutter 2

23 5872894 Pin 2

24 587285 Clip 2

25 587293 Cutter Holder 2

26 587284 Cover® 2

27 587283 Qil Seal 2 TC1586
28 587282 Bearing 2 #6902
29 587288 Collar 1

30 587301 Collar 1

31 587302 Cap Screw 2 M6 x 20
32 587299 Bracket 1

33 587300 Threaded Bracket 1

34 587303 Cap Screw 4 M5 X 15
35 587298 Cutter Guard 1

36 220086 Driveshaft Tube assembly 1 Includes 37-40
37 216089 Driveshaft Tube 1

38 215535 Label 1

33 215534 Label 1

40. 215501 Label 1

41 216090 Driveshait i

42 216079 Stopper 1

Page 20



MC260/261 & MC321 Nylon Line Cutting Attachments

5 in. Manual Head
#211088 for MC-S

4 in. Semi-Auto
#840347 for MC-S

—2

5 in. Maru-Matic
#262288 for MC-8

5 in. Maru-Matic 5 in. Semi-Auto #B840400 for MC-S
l #262287 for MC260C 4 in. Semi-Auto #840411 for MC260C
\ ‘




MC260/261 & MC321 Nylon Line Cutting Attachments

Ref.| Part Description Q'ty Remarks
No. No.
A 5 inch Manual Head #211088 for MC-S
1 211088 | Manual Head Assembly 1 Includes 2~10
2 210244 | Setting Bolt 1
3 211089 | Nylon Cutter 1 Includes 4~10
4 211092 |[Knob 1
5 211091 | Housing 1
8 2108038 | Cord Guide (Eyelet) 2
7 210802 | Spring 1
8 210801 | Nylon Cord 1
9 211090 | Spool 1
10 210800 | Shaft Boit 1
B 4 inch Semi-Auto #840347 for MC-S
1 840117 | Cover 1
2 840115 | Spool 1
3 840110 | Washer 2
4 840109 |Spring 1
5 840113 | Body 1
6 840111 | Arbor 1
C 5 inch Maru-Matic #262288 for MC-S
S inch Maru-Matic #262287 for MC260C (“a” items)
1 262322 | Knob (L.eft-Hand Thread for MC-S) 1
1a 262332 | Knob (Right-Hand Thread for MC260C) 1
2 262321 | Cover 1
3 262319 | Spool 1
4 262317 | Flat Nut {Left-Hand for MC-S) 1
4a 262330 | Flat Nut (Right-Hand for MC260C) 1
5 262316 | Cam Disk 1
6 262533 | Cam Spring 4 Yellow
6 262329 | Cam Spring (recommended for MC260C) 4  |Silver
6 262314 | Cam Spring (recommended for MC-8) 4 [Red
6 262534 | Cam Spring 4 White
7 262315 | Cam Slide 4
8 262313 | Spool Housing 1
9 262312 | Eyelet 2
10 262311 | Adapter (Left-Hand for MC-8) 1
10a 262328 | Adapter (Right-Hand for MC260C) 1
11 262323 | Flat Nut Fastening Tool 1
D 5 inch Maru-Matic #840400 for MC-S
4 inch Maru-Matic #840411 for MC260C (“a” items)
1 840409 | Cover (MC-S) 1
1a 840424 | Cover (MC260C) 1
2 840408 | Button (MC-8) 1
2a 840422 | Button (MC2860C) 1
3 840410 | Spool (MC-8) 1
3a 840423 | Spool (MC260C) 1
4 840406 | Spring (MC-5} 1
4a 840424 | Spring (MC260C) 1
5 840519 | Bolt (MC-8) 1
Sa 840405 | Nut (MC260C) 1
6 840403 ! Housing (MC-8) 1
Ba 840404 | Housing (MC260C) 1

Page 22



